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批    准 

Approved by   

日    期 

Date 

2018.04.26 

Apr. 26, 2018 

 肖业湘  

授权签字人 

Approved Signatory  No. RE49736E1C 

华测检测认证集团股份有限公司  广东省深圳市宝安区 70 区鸿威工业园 

 

申请单位 广东恒太科技发展有限公司 

Applicant GUANGDONG HENTECH TECHNOLOGY DEVELOPMENT CO., LTD.  

地    址 广东佛山市顺德区勒流街道连杜村天任工业园内(自编)58 号厂房  

Address 
NO. 58 TIANREN INDUSTRIAL ESTATE, LIANDU VILLAGE, LELIU TOWN, 

SHUNDE DISTRICT FOSHAN CITY, GUANGDONG, CHINA  

 

以下测试之样品及样品信息由申请者提供并确认 

The following sample(s) and sample information was/were submitted and identified by/on 

the behalf of the client 

样品名称 

Sample Name 

HT201(外框及挂板)  样一  

HT201(外框及挂板)  样一  

材质 

Material 

316 不锈钢  

316 不锈钢  

样品接收状态 

Sample Receiving State 

样品表面有划痕 

Scratch was found on the sample surface. 

样品接收日期 

Sample Received Date 

2018.04.20 

Apr. 20, 2018 

样品检测日期 

Testing Period 

2018.04.20-2018.04.26 

Apr. 20, 2018-Apr. 26, 2018 
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检测要求 

Test Requested 

序号 

No. 

测试项目 

Test Item 

1 
中性盐雾试验 

Salt spray test 

 

检测结果：请参见后续页面。 

Test Result(s): Please see the following pages. 

 

测试样品 

Tested Sample(s) 

样品编号 

Sample No. 

样品名称 

Sample Name 

材质 

Material 

样品数量 

Quantity 

A2180054406101001 

HT201(外框及挂板)  

样一  

HT201(外框及挂板)  

样一  

316 不锈钢  

316 不锈钢  
1pc 

 

样品图片 

Sample Photo(s) 
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测试项目：中性盐雾试验 

Test Item: Salt spray test 

 

1. 测试设备 Test Equipment 

设备名称 

Equipment Name 

型  号 

Model 

盐水喷雾试验箱 

Salt Fog Tester 
NQ-750 

2. 环境条件 Environmental Conditions 

温度：24℃；    湿度：63%RH 

 Temperature: 24℃;    Humidity: 63%RH 

3. 测试标准 Test Standard: IEC 60068-2-11:1981 

4. 测试条件 

Test Condition 

试验箱温度：35℃ 

Temperature of the chamber: 35℃ 

 饱和器温度：47℃ 

Temperature of the saturation tower: 47℃ 

 溶液浓度：5%NaCl（质量比） 

Salt solution: 5%NaCl(by weight) 

 溶液 pH 值：6.7（35 ℃） 

pH of salt solution: 6.7（35 ℃） 

 盐雾沉降量：1~2ml/h*80cm² 

Volume of salt solution collected: 1~2ml/h*80cm² 

 测试时间：72 小时 

 Test duration: 72 hours 
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5. 测试结果 

Test Result(s)  

样品编号 

Sample No. 

测试结果（目视检查） 

Test result(s) (Visual inspection) 

A2180054406101001 
样品表面无腐蚀 

No corrosion was found on the sample surface. 

测试后的样品图片 

Sample Photo(s) after the test 

 

*** 报告结束 *** 

*** End of Report *** 

声明： 

Statement: 

1.检测报告无批准人签字、“专用章”及报告骑缝章无效； 

  This report is considered invalidated without approval signature, special seal and the seal on the  

  perforation; 

2.样品及样品信息由申请者提供，申请者应对其真实性负责，CTI 未核实其真实性； 

  The sample(s) and sample information was/were provided by the client who should be 

  responsible for the authenticity which CTI hasn't verified; 

3.本报告检测结果仅对送测样品负责； 

  The result(s) shown in this report refer(s) only to the sample(s) tested; 

4.未经 CTI 书面同意，不得部分复制本报告。 

  Without written approval of CTI, this report can't be reproduced except in full; 

5.如检测报告中的英文内容与中文内容有差异，以中文为准。 

  In case of any discrepancy between the English version and Chinese version of the testing  

  reports(if generated), the Chinese version shall prevail. 
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